STATE OF INDIANA
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
PUBLIC NOTICE NO 20240719 —IN0001210-D
DATE OF NOTICE: July 19, 2024
DATE RESPONSE DUE: _Augqust 19, 2024
The Office of Water Quality proposes the following DRAFT NPDES PERMIT:

Major — Modification:

Arconic US LLC, Permit No. IN0O001210, TIPPECANOE COUNTY, 3131 E Main Street,
Lafayette IN. This facility engages in the production of a variety of formed aluminum
products serving an international market. The permittee has replaced their tricking filter
WWTP with a new Industrial Naturally Engineered Wetlands Treatment (iNEWT) system.
Internal Outfall 101 has been decommissioned and replaced by internal Outfall 102. The
facility has an average discharge of 0.29 MGD of process wastewater via Outfall 001. Outfall
[...]
2.1 GONCTAL ...ttt ettt et e h e et e h e st e e bt e e abe e bt e et e et e e nateebeenaee 3
2.2 OUEAIL LOCAIIOMNS ...ttt sttt sttt sttt et sh ettt sb et e it sbe e bt eatesbee b e eneesbeenee 6

3.0 Permit Modification ............coineieninnseccsnisnnsenccnisnnsenscsscssnsessesneas 6
3.1 MOdification REQUESE ......cc.eiiiiiiiieiieiie ettt ettt ettt ettt e st e e beessbe e st essbeenseesnseenseennns 6
3.2 IDEM’S Proposed MOIifICatION .........eieiuiieeiiiieeiiie et eeite et siee et e e e et e et e e esaeesaaeesnseeesnseeens 9
3.3 ANtIDACKSIIAING ..ottt et et ettt e st e et e e st e e bt essb e et aeenbeenseennes 9
R IR AN 118 a4 ¢ e 21 8 (o) o B RS PSRPUSUPR 9
3.5 Spill Response and Reporting ReqUITEMENt ...........cccueeiiieiiiieiiieniieiieeie et 10
3.6 Permit Processing/Public COMMENL...........ccuiiiiiiieiiiieciie ettt eesenee s 10



1.0 INTRODUCTION

The Indiana Department of Environmental Management (IDEM) received a request from Arconic
US LLC on May 29, 2024 to modify National Pollutant Discharge Elimination System (NPDES)
Permit INO0O01210. The current five year permit was issued with an effective date of August 1,
2024 in accordance with 327 IAC 5-2-6(a).

The Federal Water Pollution Control Act (more commonly known as the Clean Water Act), as
amended, (Title 33 of the United States Code (U.S.C.) Section 1251 et seq.), requires an
NPDES permit for the discharge of pollutants into surface waters. Furthermore, Indiana law
requires a permit to control or limit the discharge of any contaminants into state waters or into a
publicly owned treatment works. This proposed permit action by IDEM complies with and
implements these federal and state requirements.

In accordance with Title 40 of the Code of Federal Regulations (CFR) Sections 124.8 and
124.56, as well as Title 327 of the Indiana Administrative Code (IAC) Article 5-3-8, a Fact Sheet
is required for certain NPDES permits. This document fulfills the requirements established in
these regulations. This Fact Sheet was prepared in order to document the factors considered in
the development of NPDES Permit effluent limitations. The technical basis for the Fact Sheet
may consist of evaluations of promulgated effluent guidelines, existing effluent quality, receiving
water conditions, Indiana water quality standards-based wasteload allocations, and other
information available to IDEM. Decisions to award variances to Water Quality Standards or
promulgated effluent guidelines are justified in the Fact Sheet where necessary. This Fact Sheet
also identifies the modified pages of the permit as issued on July 10", 2024.

2.0 FACILITY DESCRIPTION

2.1 General

Arconic US LLC is classified under Standard Industrial Classification (SIC) Code 3354 -
Aluminum Extruded Products, (SIC) Code 3341 — Secondary Smelting and Refining of
Nonferrous Metals, and (SIC) Code 3355 — Aluminum Rolling and Drawing.

Arconic US LLC Lafayette Operations began operations in 1937 and is engaged in the
production of a variety of formed aluminum components serving an international market.
Primary production processes at the facility include ingot casting, extrusion and cold drawn tube
production. Dies and associated tooling for extrusion and tube production are designed and
manufactured at the facility. Finishing operations associated with extrusion include stretching,
sawing, heat treating and annealing. Tube production at the facility involves the cold drawing of
extruded tube. In 2014, an Aluminum-Lithium Cast House addition was constructed to create
high strength, low weight aluminum-lithium alloys.

Ingots for extrusion and tube production are cast from eight (8) melting complexes supplied with
aluminum stock purchased from other Arconic facilities as well as internal and external

3



aluminum scrap. The ingots range in size from six (6) to forty-one (41) inches in diameter.

The aluminum extrusion and drawn tube facility utilizes thirteen (13) extrusion presses ranging
in size from nine-hundred (900) to fifteen-thousand (15,000) tons. Finishing operations
associated with extrusion include stretching, sawing, annealing, and heat treating. Tube
production involves the cold drawing of extruded tube.

The source water for industrial operations primarily consists of groundwater from on-site wells; a
small portion of treated water from the City of Lafayette is used for Aluminum-Lithium
production. Treated water from the City of Lafayette is used for domestic use and fire protection.

A map showing the location of the facility has been included as Figure 1.



Figure 1: Facility Location

ol

! I 1 | L 1 1 |

This map is intended to serve as an aid in graphic
representation only. This information is not
warranted for accuracy or other purposes.

Stream Assessed

Matt Warrener, Office of Water Quality
Date: 6/18/2024

Sources:
Non Orthophotography Data - Obtained from the State of Indiana Geographical Information Office Library
Orthophotography - Obtained from Indiana Map Framework Data (www.indianamap.org)

Map Projection: UTM Zone 16 N Map Datum: NADS3

g
[25] iy
!
& on ¥
T
<
Amberleigh . &
Village Q:_: =
o Z
o
West Lafayette J
Bleckbird Manch
Farms
Hills and Dales
Vinten Woods
Sugar Hill New Chauncey
Glen Acres
Elmwood
W State St Orchard
Heights 4
. Moni
rafayette South St
Purdue
University
Airport
Sampling Location (Outfall 001)
e 86 51' 34" W, 40 23' 45" N
Weston Woods
ST
PP o Cambridge
(ke g0 Estatss
Internal Outfall 102 7. msen .
8652'2"W 40 24' 6" N Crosswinds
r
4,
o Shadeland
e,
Coldbre L
(%]
- (&
S 138 Dayton
3 Bridge Water
E Outfall 001
& 86 51' 35" W, 40 22' 49" N
1t <
B
o Benjamin
Crossing
e
ea {s2} W
Esri, NASA, NGA, USGS, FEMA, Esri, TomTom, Garmin, SafeGraph,
GeoTechnologies, ITLNVETIRIASA USGS, EPA, NPS, USDA, USFWS
0 1 2 4 Miles
N Legend
Stream Not Assessed lDEM

3131 East Main Street
Lafayette, IN — Tippecanoe County



2.2 QOutfall Locations
Latitude: 40°24’6” N
Internal Outfall 102 Longitude: 86° 52’ 2" W

Latitude: 40° 22’ 49” N
Outfall 001 Longitude: 86° 51’ 35" W

Outfall 001 S lina Locati Latitude: 40° 23’ 45” N
utfa ampling Location Longitude: 86° 51' 34" W

In previous iterations of this permit, the coordinates displayed for Outfall 001 were the
coordinates for the sampling location for Outfall 001 rather than the actual outfall location. This
permit includes the coordinates for both Outfall 001 and the sampling location for Outfall 001.

Internal Outfall 101 has been decommissioned; therefore the coordinates for internal Outfall 101
have been removed. Internal Outfall 102 will serve as the new internal outfall at this facility.

3.0 PERMIT MODIFICATION

3.1 Modification Request

The permittee has requested the permit be updated to reflect the following changes:

1) The tricking filter WWTP has been decommissioned and replaced by the new Industrial
Naturally Engineered Wetlands Treatment (iNEWT) system.

2) Internal Outfall 101 has been decommissioned and replaced by internal Outfall 102.

Updated Water Balance Diagrams which illustrate the new internal outfall and INEWT system
have been included as Figure 2 and 3.



Figure 2: Water Balance Diagram — Proposed Condition

PROPOSED CONDITION
Arconic US LLC. Lafayette Operations Water Consumption Balance Diagram

City Water:
500GPD * : Onsite Wells ] -
- Evaporatlon Revised Apiil 27, 2023
> 8,200 GPD 109,000 GPD
. A
: i
30,400GPD % | 9,000 GPD 44,000 GPD | 22,000 GPD 3,600 GPD
M I
_____ TN o p e [ o BT T e S City Water
K - e B ittty A y
l ocrD : : : : 5,670 GPD
| . | 5,000 GPD | 1,200 GPD i 1,000 GPD
: AlScrap % : Allngots : Al Extrusions :
1 : | | ; |
\ S yv I A A
Other Plant ; ;
SERALE Al-Li Ingot Tube Mill
= : 1 ALl ; Allngots Al Bioo Al Drawn
I | Ingots | | 1
: 128,400 GPD | | 137,000 GPD I 18,000 GPD i |} 1.600 GPD 470 GPD Domestic & Fire
| ' i I ] | Protection Uses
' T | T
| so00GrD| | | | |
' .~ ' ' ' r
JARERR : i 2000 GPD I 2,800 GPD l 1,000 GPD | 5:200 GPD
—————————— e E it e e e it B
|
[ !
1500 GPD ]
0 GPD : 0 GPD 0GPD :
t |
H 8500GPD |
g} i 1 13,000 GPD
|
A A —
189,000 GPD Industrial Sewer i Wastewater N Sanitary Sewer
Runoff from precipitation System ST GP'D Treatment Plant Flow Varies System
(average throughout the year) ————
_ Outfall Treatment System Capacity
GPD = Gallons Per Day 102 109.500:GR0 Exceedance Overflow
'''''' Evaporative Losses Sl including cartridge filters
Industrial Flow
Wat.er Into Processes Stosrmstsewer Natu_ral Media 298,870 GPD
_______ Sanitary Flow 189,470 GPD ystem Filtration System
Storm sewer Flow OQutfall
Al-Li Process & Sanitary 001




Figure 3: Industrial Naturally Engineered Wetlands Treatment (iNEWT) System Flow Schematic

BACK WASH

OFF SPEC RECYCLE

OFF SPEC RECYCLE

PP
©)

== OUTFALL

CLARIFICATION @ e

TREATMENT

(EER-401) WTU-401)
INDUSTRIAL 2 ( @
— INFLUENT ULTRAVIOLET SAND & GAC @
WASIER/AIER @ EQUALIZATION e T @
MANHOLE (TNK-201) #1  TREATMENT B FILTRATION
SANITARY =¥ {MH-204) {UVS-501) {FIL-501/502/503)
WETLANDS
MECIEHRIER CLARIFICATION 3
G a7 TREATMENT
@ { @ (WTU-402)
| S
@ . BACK WASH
SLUDGE
FILTRATE/FILTER WASHINGS CEWATERTNE FILTER WASH SUPPLY 1
N {(VACUUM FILTER
PKG-007)
FILTER CAKE
FLOW TABLE
STREAM NO. 1 2 3 4 5 6 7 8 9 10 11
Equalization Gk Clarifiers Under- [iNEWT Cell Influ-| iNEWT Cells iNEWT WWTP | Ferric Chloride | Magnesium Hy- | Flocculant Poly- | Digestion Air | Sodium Bisulfite
STREAM NAME
Tank gy [ 2e0tsriofuent flow ent Effluent Outfall Addition  |droxide Addition| mer Addition | Supply (cfm) Addition
MIN FLOW (gpm) 60 40 5 35 75 75 0.027 0.135 0.166 410 0.003
MAX FLOW (gpm) 1200 87 10 77 165 165 0.045 0.225 0.288 410 -

DATE: 2/19/2024

iNEWT PROCESS DESIGN BASIS

A9NW-100-25-DBD-001_R2




3.2 IDEM’s Proposed Modification

IDEM has reviewed the proposed modification request and has agreed to modify NPDES Permit
No. IN0O001210 to reflect the operational changes described in Section 3.1 above. Following the
issuance of this modification, the permittee will report internal discharges from the new internal
outfall (internal Outfall 102) on the DMRs/MMRs. No changes have been made to the
monitoring conditions and/or limits; these have been carried forward from the previous permit.

In the previous permit, the facility was given a Class C classification based on the use of a
trickling filter wastewater treatment system. This facility has been upgraded to Class D in
accordance with 327 IAC 5-23-4 and 5-23-5. The permittee shall have the wastewater treatment
facilities under the responsible charge of an operator certified by the Commissioner in a
classification corresponding to the classification of the wastewater treatment plant as required
by IC 13-18-11-11 and 327 IAC 5-23-6.

3.3 Antibacksliding

Indiana’s prohibitions on backsliding under 327 IAC 5-2-10(a)(11) are applicable to BPJ case-
by-case technology-based effluent limitations, when proposed to be increased based on
subsequently promulgated effluent guidelines under Section 304(b) of the CWA, and limitations
based on Indiana water quality standards or treatment standards (327 IAC 5-10). Prohibitions on
other types of backsliding (e.g., backsliding from limitations derived from effluent guidelines,
from existing case-by-case limitations to new case-by-case limitations, and from conditions such
as monitoring requirements that are not effluent limitations) are covered under federal regulation
at 40 CFR 122.44(1)(1).

Under 327 IAC 5-2-10(a)(11), unless an exception under 327 IAC 5-2-10(a)(11)(B) applies, a
permit may not be renewed, reissued or modified to contain effluent limitations that are less
stringent than the comparable effluent limitations in the previous permit. For effluent limitations
based on Indiana water quality or treatment standards, less stringent effluent limitations may
also be allowed if they are in compliance with Section 303(d)(4) of the CWA. Under 40 CFR
122.44(1)(1), a permit may not be renewed or reissued to contain less stringent interim effluent
limitations, standards or conditions than the final effluent limitations, standards or conditions in
the previous permit unless the circumstances on which the previous permit was based have
materially and substantially changed since the time the permit was issued and would constitute
cause for permit modification or revocation and reissuance under 40 CFR 122.62.

None of the limits included in this permit are less stringent than the comparable effluent
limitations in the previous permit, therefore, backsliding is not an issue in accordance with 327
IAC 5-2-10(a)(11) and 40 CFR 122.44(1)(1).

3.4 Antidegradation

Indiana’s Antidegradation Standards and Implementation procedures are outlined in 327 IAC 2-

1.3. The antidegradation standards established by 327 IAC 2-1.3-3 apply to all surface waters of
the state. The permittee is prohibited from undertaking any deliberate action that would result in
a new or increased discharge of a bioaccumulative chemical of concern (BCC) or a new or

9



increased permit limit for a regulated pollutant that is not a BCC unless information is submitted
to the commissioner demonstrating that the proposed new or increased discharge will not cause
a significant lowering of water quality, or an antidegradation demonstration submitted and
approved in accordance 327 IAC 2-1.3-5 and 2-1.3-6.

The NPDES permit does not propose to establish a new or increased loading of a regulated
pollutant; therefore, the Antidegradation Implementation Procedures in 327 IAC 2-1.3-5 and 2-
1.3-6 do not apply to the permitted discharge.

3.5 Spill Response and Reporting Requirement

Reporting requirements associated with the Spill Reporting, Containment, and Response
requirements of 327 IAC 2-6.1 are included in Part 11.B.2.(d), Part I1.B.3.(c), and Part I.C.3. of
the NPDES permit. Spills from the permitted facility meeting the definition of a spill under 327
IAC 2-6.1-4(15), the applicability requirements of 327 IAC 2-6.1-1, and the Reportable Spills
requirements of 327 IAC 2-6.1-5 (other than those meeting an exclusion under 327 IAC 2-6.1-3
or the criteria outlined below) are subject to the Reporting Responsibilities of 327 IAC 2-6.1-7.

It should be noted that the reporting requirements of 327 IAC 2-6.1 do not apply to those
discharges or exceedances that are under the jurisdiction of an applicable permit when the
substance in question is covered by the permit and death or acute injury or iliness to animals or
humans does not occur. In order for a discharge or exceedance to be under the jurisdiction of
this NPDES permit, the substance in question (a) must have been discharged in the normal
course of operation from an outfall listed in this permit, and (b) must have been discharged from
an outfall for which the permittee has authorization to discharge that substance.

3.6 Permit Processing/Public Comment

Pursuant to IC 13-15-5-1, IDEM will publish the draft permit document online

at https://www.in.gov/idem/public-notices/. Additional information on public participation can be
found in the "Citizens' Guide to IDEM", available at https://www.in.gov/idem/resources/citizens-
quide-to-idem/. A 30-day comment period is available to solicit input from interested parties,
including the public.

10


https://www.in.gov/idem/public-notices/
https://www.in.gov/idem/resources/citizens-guide-to-idem/
https://www.in.gov/idem/resources/citizens-guide-to-idem/

